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1 71z B. General information

4 # Name

RN 7 T RE VR R TR E

HuiZhou HaoYang New Energy Co., Ltd

e s
Applicant EMMEEHEIIMEFTAELNEE 88 T B— Atk4#
H it Address Floor 4, Building A, 88 Lizhen Road, Hebei Village, Lilin Town,
Zhongkai High & New Technology Development Zone, Huizhou
BN T i AT AL R R
i
# 7 Name HuiZhou HaoYang New Energy Co., Ltd
BN XAAET T NELAESE 88 5/ F— A4 %
\ H it Address Floor 4, Building A, 88 Lizhen Road, Hebei Village, Lilin Town,
3% Zhongkai High & New Technology Development Zone, Huizhou
Manufacturer i 5 45

Phone number

13430720794

Email address

7247330@qq.com

# 3t Website

MkEHE

4 # Name

FY R BRIV G IR

Shenzhen Tiansu Calibration and Testing Co., Ltd.

Testing - e L
laboratory 44k Address BINTRARXEABTERLAE2 T 1. 444
B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
\ B FRAEE TRA \ o
= /L: =i dl]
HEEE o0 Battery Pack for Electric HEET 60V20Ah
Sample name . Sample model
Vehicles
Ll EETEM B AT
o /
Classification Li-ion Battery Trade mark
AR AE # @ Bk K F R
Ratings 60V/20A/1200Wh Shape of sample | Approximate Cuboid
AT BaE (RBRAArEFM) (87 H0 38.37
Test standard | UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3
4 K HH M B 8 2023.01.13 to
Date of issue 2023.02.03 Test date 2023.02.03
se o f9ke we  SpibAB
Tested by Reviewed by

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China

Web: www.tiansu.org E-mail: tsjc@tiansu.org
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B R #3£ Sample description

B e, 2L
Cell Battery
35
INR18650-2600mAH 60V20Ah
Model
— b
ra ek 3.75V 60V
Nominal voltage
PREE
Rated capacity 2600mAh 20Ah
R E 4.2V 67.2v
Limited charge voltage
&b EE
Cut-off voltage 2V 43.2v
PRV 75 B LU,
Standard charge current 1300mA 4A
RV T B R U,
Standard discharge current 1300mA 4A
= %3 b
RAREI 2 RR 2600mA 10A
Max continuous charge current
= 4 N
ALK LR, 7800mA 30A
Max continuous discharge current
.RﬂL. ©18.24*65.10(mm) 340.00%175.00*73.00(mm)
Dimension
=2E
Weight 47.0g 6.193kg
A5

Cell numbers

128PCS, (16S 8P)

ol 45 it
Test conclusion:

EMNTEEFERARAAZRAHEE, KEKRSGE CGRARMFAEFM)

TR E K,

(F 7 MO 38.3 Fa#ATRM, MXLERFEITE

The HuiZhou HaoYang New Energy Co., Ltd submitted samples are tested according to UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Subsection 38.3. The test results comply with the relevant requirements of the standard.

BITHA:
Revision note :
N/A

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China

Web: www.tiansu.org

E-mail: tsjc@tiansu.org

Tel: 0755-89457984




Report No.: TSZ22120573-P02-R01

Page 4/ 17 Pages

MR E Test summary

B AT E Sample No. &b
Clause Test item TS Conclusion

. i 3T
T.A & Z L Altitude simulation R
Pass
. i 3T
T2 ¥ R ¥ Thermal test E
Pass
I i

T3 1% 4 Vibration BO1#-B08#
Pass
Fd
T4 & Shock e
Pass
o . #it

T5 4N 45 % External short circuit

Pass
W 3t
T6 4 # /% J& Impact/Crush CO1#-C10# fa;”s

T7 if & 7 #, Overcharge BO9#-B16#
Pass
W 3t
T8 % %7 % Forced Discharge C11#-C30# A
Pass

1.8 Notes:

AR RBEAH T & TR A

BO1#-B04#, B09#-B12# . i .
Batteries at first cycle in fully charged states

K25 R K ARG A AR A A

BO5#-B08#, B13#-B16# ) L
Batteries after 25 cycles ending in fully charged states

A& — ATk B BB G BO% IR T A S A E R A L

CO1#-CO5#
Cells at first cycle at 50% of the design rated capaticy
COBH-C10# H 25 Fopk e B B 50% U T AT A B OR A Y L
Cells after 25 cycle at 50% of the design rated capaticy
h N 75} 25 B = A B Bk A Y Y
118208 HE—A MR IE R SRR R
Cells at first cycle in fully discharged states
ot A2 2B 5 52 A B A Y E Y
C214-C30# A 25 7k L B B UG T A TR AS B L

Cells after 25 cycles ending in fully discharged states

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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Photo 1 H 4l 1F & Front view of battery
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Photo 2 =4 % @ Back view of battery

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China

Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984




Report No.: TSZ22120573-P02-R01

Page 6/ 17 Pages

# 5% B F Photos

Shenzhen Hao Yang New Energy Co., Ltd.

Li-lon Battery Pack for Electric Vehicles

bodello: 60V20Ah Q0 C€ ROHSUN38.3MSDS
Capaciy: 2001 2008 Voage: 60V MxCharingolagess?. 24 ChargngCurn: <5

Dimensions: 340%175%7 3nm Mfg. Date: 2022-12-24QL Standard:GB/T36972-2018

This battery is insured worldwide.
Service Hotline: +86 755 8456 4485
Fax: +86 755 8464 1565

Add.: 25-8 Shapo Rd., Biling, Pingshan,
Shenzhen, Guangdong Province 518118, P.R.China
Website: www.haoyangsz.com

Photo 3 #:4% Front view of label
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Photo 5 ®.i i & Back view of Cell
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WA F Test procedure

/INE o, B L A SO TR T B AT IR T E T5, X2 T6 Fo T8 AL F /A A i B 38 o o it 3R LAt 2L

Procedure
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be conducted
using not otherwise tested cells or batteries.

RERKKB T 5
REHL= (M1i—M2) /M1X100%
AP M ERRWHAE, Mo ZRREWRE. WRERATBL TRAFEME, BN “TREHRK” .
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M1—Mz2) /M1X100%
Where M: is the mass before the test and M2 is the mass after the test, when mass loss does not exceed
the values in Table below, it shall be considered as “no mass loss” .

B EMEATE M FRERKRE
Mass M of cell or battery Mass lost limited
M<1g 0.5%
1g<M=<75g 0.2%
M>75g 0.1%

TA: BE#AH: Altitude simulation

RIS L B N AR ) S TR T 1.6 Tiaf iR (20+£5) C T HKED 6 /NEt,

WRLER. LHA. TRE. THRERLEK, FESMAREMR b ERREHNITEEET/NTEAE#TX
—iRIe R B E ey 90%, HifE AR AR —FEK, HFAEENERNER T %2 BRI 5 i i fo i i 4 .

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature
(20 £5°C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

T.2: EEWR: Thermal test

I A N A RIEE ST T222) CHAMTHEHRED 6 Ao, BEFERREES TA0L2CHAH TR
KED 6 /M. FAMRARIEEZ BNR AR ERY 30 24, WEFELZH#T, FER10K, BEEHMFRRE]
e IR E (204£5) 'C THMK 24 NoF, T AR B ibfrm i, £F THomRRIEENREEDEY 12 Nt

wRESRF. LHA. LRE. THRAFLTEX, FHEMR OB EBAERE EHNFERETNTHE#RITX
—iRIR R E R 90%, HAMFTE AR A X — B R, FABENERTER T 743 B A I i Ao s i

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20 £ 5 °C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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T.3: #Kk3h: Vibration

B A RE TRAN T, ERERETRER MRV URTREAZERS . RANREZETY, FHAEX
HEN T #% 2 200 %, BEE 7 HE, BEAN 1S 04, X—RATEAN A EHEEWNEMLZETLNEG - T HE
AT 12K, REHR 3 NE, HF—MRAFTHL AN EmEEL,

EHEATELRE, TERETR 12 TR EMF A (AN B ), foxf 12 TRRE AR (KA -
H2H) RLA BT A

e F N A T AT, RF 1N R AWmEE, AEMFAE 18 ##Z. REHIREARFEE 0.8 2K (B
s 1.6 Z2K), HEMWAEEEZAMEE LR 8 gnFAEL K 50 # %) . KR AMEERFFE 8 gn HEMEH wE 200

AR EMA: N7 HEITE, REFE1 gn WRAWEE, BEMELE 18 #H%. AEKRBRFTE 0.8 ZX (B RHE
1.6 Z2XK), HHMMEABNRAMEEILS 2 gn GREAN 25 #%) . HRAWMEERIFA 2 gn AR EHE m 2| 200 #
%

wmRRRFRRRELER. LHA. THE. THATLTEX, FEFN M RREMREMEES AZEELETM L
By ge Jo 5L RPN AR W T B R AN TR AT X — R B w] B JE B 90%, HE A e 2B B 4 A A B K. A X B E B B oK1 3E A
T 5 A A AR A B IR B v i A E AL

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of
8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is increased to 200
Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90 % of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

T.4. ¥H: Shock

W e A REXREEEREN L, XIRXEFF I ARE AN A LK.

BEANEMMNEZRAMEE 150 gn FfoF Re&at ] 6 ZEV W ERErH. £, ABEMALZ R AMEE 50 gn
o fkok F LR ] 11 2D B ERBE A E.

G EMAEZHEREFEHRAMEETRTEMAN T E. N EMA R RorRHFERE 6 2, AZ & Ak
gt E 11 2P, UTAXATIHESENRKRERAIMEE,

BN MM ATE N EAEENERIEBALRTUHER T HEX Z R &, BEEAR T HEZ Z R &,
REZZ 18 kAt &,

WRLBR. THA. LA, THRATRK, H#EEMRE Rt et H K5 5T 8 i JE AN T A #AT —
I H] B EHY 90%, HEmAEMANFERX —BR, FARENERTEAT T2 RS R et md.

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WA F Test procedure

11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below
are provided to calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Small batteries Acceleration (g,) = (100850) 6 ms

mass*

whichever is smaller

50 g, or result of formula

11 ms

Large batteries Acceleration (g,) = (30000)

mass*

whichever is smaller

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

T.5: 4 ¥4 External short circuit

TR s A, NAnR— BB, ENA RN ENIEEREHANAREIRE (5714) C. XREEH
KA BT et B R AN AR R, AT X AN RS B R A DR R FiT R . A TR BEAT X AP IR A, /N B et e N A e
WA FERPBEED 6 N, KA@M/ N EpERFERENED 12 Nof, 45, BlSBEBEANE (5714) C
FUTEZ RS EE/NT 0.1 RO AR & 4.

WA B A A TR BB (57 +4) CRRHEE D 1 Net, S AR B g LT A TR B g A
RPN EN RS RAEH 02 —HRFERTZEE, EBRMEENBRNEENEDAHEY THRRE.,

RS TIRESELT0C, FEHARRI B P ARG 6 N AT, TR, TRK, BifsmdlFe4

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 +
4 °C shall be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature has
returned to (57+4) °C, or in the case of the large batteries, has decreased by half of the maximum temperature increase
observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

T.6: #¥ F7/#F £ Impact / Crush

EHEHTEZRT/NT 18.0 ZXwWE A B ) Impact (applicable to cylindrical cells not less than 18.0 mm in
diameter:

REEMB T GFEMKETERENET L. — R 316 BAGMEEEIERE R, WEHRF 15.8 X £0.1 2 X,
KEEL6EXR, RBMERKBHRAT, RoFzKkF., ¥—39.1FTw+0.1TRNEEN61£2.5 EXTALERRNE
Pk XA, EA—ANJLPFRAEEN. NEREEUARINEENER T E W UES, ZEREREREATI REE

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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BEARFXELTE 9 EET,

BXEEHRANE, AN PEET P SEREAFF ONER 158 ZXL0 1 ZEXTHRANIPMEL, F—1
HREZ—KESE,

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1 mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm * 0.1 mm diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact.

FEGERTHEER, 8%, W /dndfH2/NT 18.0 Z k8 [E A H & it) Crush (applicable to prismatic, pouch,
coin/button cells and cylindrical cells less than 18.0 mm in diameter):

Wk T E RN FEZEGFE, FEAEZSHMA, EF - Er S LWEERAN 1.5 EX/P. $rEFE
#AT, BEHAUT=MELZ—:

(a) #Aney /1 B3 13 T4 +0. 78 T4 ¥i;

Plim: F—AEEER 32 Z KW ETUR A, BERETNE L2 17 ktE,

(b) mipyEETEED 100 ZHK; =

(o) mHE ik R 46 B #9 50%K LA L.

—BERERAEA., BETHE 100 ZERHIES, KBEMEWEDKEFER 50%, BRI MERED .

R A TV B 4R 3 vt B A o 5T B — T P o AL /B T et A P A R T A o B Y R R A N BN )

EARERAR TR ARG ERE. RN EENE 6 /N, KB EAZ RS X R e e TR
HBAT.

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options below
is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17 MPa is
reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50 % or more of its original thickness

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by at
least 50 % of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be crushed
by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further 6
h. The test shall be conducted using test cells or component cells that have not previously been subjected to other tests.

RS TIBESRETAT0C, HEERRIBF FIRRE 6 Nt N LMK, THE, TRK, @i b il 46 KT

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly and no fire during the test and within six hours after this test.

T7: % 7% ®%.: Overcharge

FREERLAEFETFRNHRARELBREREAE. AR RN NEELT:

(a) #lEBmANNABEESTAT 18 het, RBRWRINEENZEMATAREBEENFAFR 22 RAL FHBRN#.

(b) #lEBHANNREEEAT 18 RET, REWRNEELARATEEERN 1.2 .

R BLAE ISR IR E T3 AT HATIRIR By B 8] L 24 /NS

TrEEaAnERRREFRRARE 7 RATMRE, TEK, HFEATEXK,

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
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The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18 V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) when the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T8: &% ®.:Forced discharge

BEABBNEARBE TS 12REARNEREFAEREERETHETS TN R ALEERGE 4 TRAME.

He2E Y A /N U B WP R SR e W B B, T A e R B LU . AT B W AT BRI L, AR ] (VD E)
RS T HAUE BB IR AT RR B (LK) .

R AR R R 5 7 RALMER, TRX, BFeATEX,

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
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38.3.41 | T1: & EHEHL: Altitude simulation P
. \ Eyﬂﬂi B Before test _ vﬂﬂjfé After Test RER & . ﬂd /%ié %CV R
Sample No. | F®# A& M | Fag | #EREM | Fhak Mass loss esidua Test result
Mass Voltage Mass Voltage (%) (%)
B1# 6.182kg 66.83V 6.180kg 66.78V 0.03 99.93 o]
B2# 6.179kg 66.83V 6.177kg 66.76V 0.03 99.90 (0]
B3# 6.192kg 66.83V 6.190kg 66.65V 0.03 99.73 O
B4# 6.193kg 66.82V 6.192kg 66.72V 0.02 99.85 (0]
B5# 6.188kg 66.96V 6.186kg 66.70V 0.03 99.61 0
B6# 6.171kg 66.96V 6.171kg 66.80V 0.00 99.76 (0]
B7# 6.171kg 66.93V 6.171kg 66.74V 0.00 99.72 (0]
B8# 6.178kg 66.94V 6.176kg 66.77V 0.03 99.75 (0]
HAprhm: WRER “O” REARZMRXL BT, THA, LMK, THE, TLK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.34.2 | T2: IZ/ZliX: Thermal test P
MK B Before test M 5 After Test EEH FlhwE
FERT enmam | smes | FBFEM | 7maz | Massloss | Residual ocv | JHEE
Sample No. Mass Voltage Mass Voltage % @ est result

B1# 6.180kg 66.78V 6.179kg 66.00V 0.02 98.83 (0]
B2# 6.177kg 66.76V 6.176kg 65.95V 0.02 98.79 (0]
B3# 6.190kg 66.65V 6.188kg 65.80V 0.03 98.72 (0]
B4# 6.192kg 66.72V 6.190kg 65.90V 0.03 98.77 (0]
B5# 6.186kg 66.70V 6.185kg 65.59V 0.02 98.34 (0]
B6# 6.171kg 66.80V 6.169kg 65.98V 0.03 98.77 (0]
B7# 6.171kg 66.74V 6.168kg 66.01V 0.05 98.91 (0]
B8# 6.176kg 66.77V 6.174kg 65.69V 0.03 98.38 (0]

HAA A MRER “O” REAZZMNALSR, LHA, THEE, THE, TLK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.
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38.3.43 | T.3: #kz): Vibration P
- P EL W . GasE | amen
S:Tn %ffzo_ \ E,Before test \ EAfter Test Mass loss Residual OCV : Test
HEREM | FHEE | HEREM | FHEEE ) (%) result
Mass Voltage Mass Voltage

B1# 6.179g 66.00V 6.179g 65.90V 0.00 99.85 o]

B2# 6.176kg 65.95V 6.174kg 65.78V 0.03 99.74 o]

B3# 6.188kg 65.80V 6.188kg 65.75V 0.00 99.92 O

B4# 6.190kg 65.90V 6.188kg 65.66V 0.03 99.64 o]

B5# 6.185kg 65.59V 6.185kg 65.23V 0.00 99.45 o]

B6# 6.169kg 65.98V 6.168kg 65.87V 0.02 99.83 ]

B7# 6.168kg 66.01V 6.167kg 65.72V 0.02 99.56 o]

B8# 6.174kg 65.69V 6.172kg 65.44V 0.03 99.62 o]

HEtAh g WKER “O” REHARZZMRALL R, THI, THIE, THER, TLXK.

Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.44 | T4: »&: Shock P
it Wik e
oy Before test After Test nEM Fla i Mk & R
. = : - Mass loss | Residual OCV Test
Sample No. | w2 F&M | FgwE | HEFREM | FHaE ® ® result
Mass Voltage Mass Voltage ’

B1# 6.179kg 65.90V 6.179kg 65.83V 0.00 99.89 (0]
B2# 6.174kg 65.78V 6.173kg 65.51V 0.02 99.59 (0]
B3# 6.188kg 65.75V 6.187kg 65.71V 0.02 99.94 (0]
B4# 6.188kg 65.66V 6.187kg 65.34V 0.02 99.51 (0]
B5# 6.185kg 65.23V 6.184kg 65.12V 0.02 99.83 (0]
B6# 6.168kg 65.87V 6.167kg 65.59V 0.02 99.57 (0]
B7# 6.167kg 65.72V 6.167kg 65.72V 0.00 100.00 (0]
B8# 6.172kg 65.44V 6.171kg 65.39V 0.02 99.92 (0]

g WRER “O” RERHAZZMRAL SR, THI, THIE, THER, TR,

Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.
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38.3.4.5 | T.5: /¥4 % : External short circuit P
S RE HERE RS ERE Test result
Sample No. Max external temperature (°C) IR 25 &
B1# 57.9 (0]
B2# 57.7 (0]
B3# 57.0 (0]
B4# 57.5 (0]
B5# 58.0 (0]
B6# 57.3 (0]
B7# 57.6 (0]
B8# 58.0 (0]

HEtah g WKER “O” REHAZZMRLMHIK, THER, LK.

Supplements: Test result "O" decides that the test no disassembly, no rupture, no fire.

38.3.4.6 | T.6: # & Impact P
Bage i R R R E Mk 4 T
Sample No. Max external temperature (°C) Test result
C1# 118.3 (0]
C2# 105.2 (0]
C3# 107.7 (0]
Ca# 109.5 (0]
C5# 114.0 (0]
Co# 119.1 (0]
C7# 1214 (0]
C8# 116.4 (0]
Co# 102.6 (0]
C10# 103.2 (0]

Hpuabz: MWRER “O” REARZMKXLTHE, THR, TR

Supplements: Test result "O" decides that the test no disassembly, no fire.
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38.3.4.7 | T7: i 75 #.: Overcharge P
SR MR & R Gk MR 2 R
Sample No. Test result Sample No. Test result
B9# (0] B13# (0]
B10# (0] B14# 0]
B11# (0] B15# 0]
B12# (0] B16# (0]

HAAE: MRER “O” REAZZMNRALMEE, TLK.
Supplements : Test result "O" decides that the test no disassembly, no fire.

38.3.4.8 | T8: &l #:Forced discharge P
BB M R G TR M 2 &
Sample No. Test result Sample No. Test result

C11# (0] C21# 0]
C12# (0] C22# 0]
C13# (0] C23# 0]
C14# (0] C24# 0]
C15# (0] C25# 0]
C16# (0] C26# 0]
C17# (0] C27# 0]
C18# (0] C28# 0]
C19# (0] C29# 0]
C20# (0] C30# 0]

HAA T MRER “O” REAZZMNRALMEE, LK.
Supplements : Test result "O" decides that the test no disassembly, no fire.
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7 G
STATEMENTS

1. ARfE e I AL ETE AR .

The test report is invalid without the official stamp of Tiansu.

2. RELFESF, TUNARINKHA T ERMEAF RS HEHERRE L FH S ZH
This report shall not be copied partly without the written approval of Shenzhen Tiansu
Calibration and Testing Co., Ltd.

3. AMELHEN. FEARARMAZL T

This report is invalid without the signature of the approver, reviewer, and tester.

4. RhEsik, A4, EA. B, Wk, SOUEAERY R ERNRE B T
The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

5. AMENREZELHFEH K,

The test report is valid for the tested samples only.

6. )‘\1&%{‘:/ jFEZLF{U/uquﬂ‘LFJ/\%E/an 4‘7&%515@ ﬁ%r J\J"lo
Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

7. MRlREERFN, ETREABRSEZHETERA @RI EALREY.

Objections to the test report must be submitted to Tiansu within 15 days.

—— End of report —
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